



TECHNOLOGIES

LABORATORY TEST RESULTS

Report for:	TPR2
-	36 Plains Rd
	Essex, CT 06426

Attention: Mike Misiaczek

Product:	03221221 TPR F10E	Manufacturer:	TPR2
Project No.:	TPR2-001-02-01	Source:	TPR2
Date Received:	August 10, 2012	Date(s) Tested:	Aug. 27 – Sep. 10, 2012

Purpose: Evaluate in accordance with ASTM D 6904-03(2007) Wind Driven Rain for Exterior Coatings Applied on Masonry.

Test Methods:

Testing was conducted in accordance with ASTM D 6904-03(2007) *Wind Driven Rain for Exterior Coatings Applied on Masonry*. Masonry block specimens were prepared via application of a 20 mil, wet uniform coating.

Sampling:

A one quart product sample was received from TPR2 on August 10, 2012.

TPR2-001-02-01 PRI-CMT Accreditations: IAS TL-189; Miami-Dade 11-0429.05; Florida TST5878; Los Angeles TA24819; CRRC The test results, opinions, or interpretations are based on the material supplied by the client. This report is for the exclusive use of stated client. No reproduction or facsimile in any form can be made without the client's permission. This report shall not be reproduced except in full without the written approval of this laboratory. PRI Construction Materials Technologies LLC assumes no responsibility nor makes a performance or warranty statement for this material or products and processes containing this material in connection with this report.

PRI Construction Materials Technologies LLC 6408 Badger Drive Tampa, FL 33610 Tel: 813-621-5777 Fax: 813-621-5840 e-mail: materialstesting@pricmt.com WebSite: http://www.pricmt.com

Results:

Property	Test Method	Results			
		A	В	С	- Requirement ¹
Resistance to Wind Driven Rain 3 specimens; 8" x 16" x 2" blocks Test for 24h with 60-70 gal/h and $\Delta P=5in_{w.c.}$	ASTM D 6904			ĩ	
Visual Inspection		Pass	Pass	Pass	Pass = "No Leaks"
Weight Gain of Block (lb)		0.05	0.04	0.04	≤ 0.2

Notes: 1) Requirement is provided based on Federal Specification TT-C-555B

Statement of Attestation:

Test was conducted in accordance with ASTM D 6904-03(2007) *Wind Driven Rain for Exterior Coatings Applied on Masonry.* The laboratory test results presented in this report are representative of the material supplied.

Signed:	Ruch Brange Rick Range Technician	Signed:	Zach Priest Director		
Date:	September 11, 2012	Date:	September 11, 2012		
Report Issue I		vicion Deparintion	(if appliable)		
lssue # Original	Date Pages Rev 09/11/2012 2 NA	vision Description			
U nginiai					
END OF REPORT					
TPR2-001-02-01			5; Florida TST5878; Los Angeles TA24819; CRRC		
client. No reproduc	ction or facsimile in any form can be ma	de without the client's perr	e client. This report is for the exclusive use of stated mission. This report shall not be reproduced except in		
full without the writt	en approval of this laboratory. PRI Cor	struction Materials Techn	nologies LLC assumes no responsibility nor makes a		

performance or warranty statement for this material or products and processes containing this material in connection with this report.

PRI Construction Materials Technologies LLC 6408 Badger Drive Tampa, FL 33610 Tel: 813-621-5777 Fax: 813-621-5840 e-mail: materialstesting@pricmt.com WebSite: http://www.pricmt.com